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Treatment of Severe Hypertension (IV Therapy may be used first line) 

Also see pages 6-7 Hydralazine Guidelines (may be used as first line in asthmatics) 

 
Systolic BP ≥ 160mmHg and/or diastolic BP ≥ 110 mmHg  

on 2 separate readings 15 minutes apart 

No Asthmatic Yes 

Labetalol 200 mg orally Nifedipine capsule  
10 mg orally (not sublingual) 

No Yes 
Yes No 

Labetalol  
200 mg orally 

Nifedipine 
10 mg orally  

Recheck BP in 15 minutes 
 Is BP below threshold Recheck BP in 15 minutes 

 Is BP below threshold 

Recheck BP in 15 minutes 
 Is BP below threshold? 

Recheck BP in 15 minutes 
 Is BP below threshold? 

Yes No 
Yes No 

IV labetalol (5mg/ml) 
Loading: 10ml (50 mg)  
over 2 minutes. 
Repeat Bolus after 15 minutes  
if required 
 
Maintenance: Start infusion at 
8 ml/hour.  Double infusion 
rate every 30 minutes until BP 
controlled 
 
Max infusion rate 32 ml/hour 

IV hydralazine (1mg/ml) 
Loading:2ml (2mg) every 2 
minutes with BP checks and 
titrate to BP response.  
Usually target BP achieved 
between 2-20mg  
Hydralazine 
Maintenance: Start infusion 
at 10mg/hr titrate to systolic 
BP 140-150 mmHG 
Usual rate 2-3 ml/hour 
Max infusion rate 40 
ml/hour 
Reduce rate if significant 
adverse effect or maternal 
pulse >120 beats/minutes 
 

 

Aim to keep BP <135/85 mmHg  
Caution: All three drugs have cumulative effect (peak at 30 minutes) and all three interact with magnesium sulphate.  

Nifedipine also increases the muscular blockage of magnesium sulphate. 

Maintenance dose 
nifedipine 10 mg 

8 hourly  

Maintenance dose 
labetalol 200mg 

2-3 x day  


